V-15AHEO07 (WK/E1-07)

@ WKO303W i
KFOS10 0B221H OAa127A — UE1501
FR2901 - UETT1OTW %g—-UE'I7D1
FE1201 ! [$ — 0ADO4A
5 1— ue1401
FA4401 ' CCO801 SoP T
KMO0520 | WK0402— UH1001 — UE1601
\ —UH1301
YGOS01 OADO3A NG PA3901
ey — UE1307
UC3101-€_ ] 5/~ FA2002
FB3801— - !,,wmgm
FB2401— KMOMG
OP014A — YGOS501 WKO303 S \WK1002
0B323A / %- WKO103 PN4201
D _
FB2302—(d A,FOMZ
o) _&D WC1001
022265? & T pg "C130
/
WC1101
QGO30A "‘i“"ﬁ'- AWK3402W KF0408
FA4501 T KM0412A/
WKO701 WK1201
AWK3401W—] ]
KY0408 KYD40B
Part_No Description Spec Qty| Part_No Description Spec Qty| Pari_No Description Spec Qty
CC0801  [END CAP 1| Ks3010 [SPRINGPIN §3-10L 2 | wc1001 [PUSHER sTOP . 1
FA2002 SPRING 1 KY0408 SCREW 2 WC1101  |SPRING i 1
FA3201  [CYLINDER 1| MHO701  |SPACER 1| Wwc1301  |SCREW SEAT 1
FA4102  [BODY 1| ono0sa [oRING ARPS68-003 | 1 | WK0103 |GUIDE PLATE 1
FA4401  [EXHAUST CAP 1| oA04A |ORING ARPS68-004 | 1 | WK0203 [COVER PLATE(R) 1
FA4501 CAP SEAL 1 QAD24A  |O-RING ARP568-024 1 WK0303 |COVER PLATE(A) 1
FA4801  [BUMPER 1| 0A127A [ORING ARPS68-127 | 1 | WK0303W |DRIVER ASSY. 1
FA4901 COLLAR 1 0A134A  |O-RING ARP568-134 1 WK0402 |DRIVER 1
FB2302  |HEAD VALVE PISTON 1| oB22tH [ORING 220%3.0 1| Wk0s02 [MAGAZINE CAP 1
FB2401  |COMPRESSION SPRING 1| oB32A |ORING 31824 1 | WK0B0Z [MAGAZINE SEAT 1
FB2501  |PISTON STOP 1| 06030A [O-RING G30 1| wko701 |FRONTPLATE 1
FB2901  |MAIN PISTON 1| opotoa |O-RING P10 1| Wkos01 [STOPPLATE 1
FB3201 PIN 1 OP014A  |O-RING P14 1 WK0901  [PUSHER 1
FB3601  [PISTON STOP 1| opozsa  |ORING P25(1A) 1| Wwk1002 |ADJUSTMENT RAIL 1
FB3801  |PISTON STOP 1| Pazsor  |PiN 1| wki102 |BaRr 1
FE1201  |EXHAUST CAP RING 1| PNA201  |PUSHER SPRING 1| WK1201 |FIXED PLATE 1
KF0408 FLAT HD.BOLT Mdx(.7 —8L 1 uc31m CYLINDER CAP 1 WK1202  |FIXED PLATE 1
KF0412 FLAT HD.BOLT MAXQT—12L | 2 UETIW |TRIGGER VALVE ASSY. 1 WK1801  [NOZZLE 1
KF0510 FLAT HD.BOLT M50 8—10L | 1 UE1301 COMPRESSION SPRING 1 WK1901  [SUPPORT 1
KM0408  |HEX.SOCHD.BOLT M4 =07 —8L 2 UE1401 TRIGGER VALVE STEM 1 |& WK3401W |FIXED PLATE ASSY. 1
KMO410  |HEX.SOC.HD.BOLT M4x0.7—10L | 2 UE1501 SEAL 1 L& WK3402W |FIXED PLATE ASSY, 1
KM0412  [HEX.SOCHD.BOLT Max07—12L | 2 LUE1 60{ TRIGGER VALVE GUIDE 1 YEZ2501 E-RING 5§25 1
KM0412A  [HEX.SOCHD.BOLT M4x07 12L | 2 UE1701 TRIGGER VALVE SEAT 1 YG0501 SPRING WASHER 55 6
KM0516  |[HEX.SOC HD.BOLT M&=0.8 —16L | 1 UE1801 TRIGGER 1 YLOS08 LOCK NUT M5x0 8 1
KM0520  |HEX.SOC.HD.BOLT M5=08—20L | 4 UH1001 LATCH 1
KMO0522  |HEX.SOC.HD.BOLT MoxQ.B—22L | 2 UH1301 TRIGGER STOP 1
¢ If you need to order parts, please mark bath Parts No. and Description. ~; % d




